



| ID. | DESCRIPCIÓN                    | DESCRIPTION                | QTY. |
|-----|--------------------------------|----------------------------|------|
| 1   | Guardabarros                   | Mudguard                   | 1    |
| 2   | Tornillo M6/15 DIN1001 c/negro | M6/15 black screw DIN 1001 | 2    |
| 3   | Casquillo metalico             | Metal arrowhead            | 5    |
| 4   | Silenblocks                    | Well nut                   | 5    |
| 5   | Tornillo M6x20 DIN1001 c/negro | M6/20 black screw DIN 1001 | 1    |
| 6   | Tornillo M5x20 DIN1001 c/negro | M5/20 black screw DIN 1001 | 2    |
| 7   | Arandela M5 DIN9021            | M5 DIN9021 washer          | 2    |
| 8   | Herraje                        | Iron fittings              | 1    |
| 9   | Tuerca M6 enjaulada            | M6 nut                     | 1    |